
Central Valley Regional Water Quality Control Board
22 June 2022
Mengil A. Deane
Public Works Manager
City of Auburn 
1225 Lincoln Way, Room 3 
Auburn, CA 95603 

VIA EMAIL:  
mdeane@auburn.ca.gov
CERTIFIED MAIL
7021 0950 0000 9918 6300

NOTICE OF APPLICABILITY (NOA); MUNICIPAL GENERAL WASTE DISCHARGE 
REQUIREMENTS ORDER R5-2017-0085-02, NATIONAL POLLUTANT DISCHARGE 
ELIMINATION SYSTEM (NPDES) CA0077712; CITY OF AUBURN, WASTEWATER 
TREATMENT PLANT, PLACER COUNTY
Our office received an Application/Report of Waste Discharge (ROWD) dated 28 
January 2021 from the City of Auburn (Discharger), for discharge of tertiary treated 
domestic wastewater from the City of Auburn Wastewater Treatment Plant (Facility) to 
the Auburn Ravine, a tributary to the East Side Canal, Natomas Cross Canal, and the 
Sacramento River. The General Order for Municipal Wastewater Dischargers That Meet 
Objectives/Criteria at the Point of Discharge to Surface Water Order R5-2017-0085-02 
(Municipal General Order) requires the submittal of an NOI to apply for regulatory 
coverage of a surface water discharge. The Discharger submitted a ROWD in 
accordance with its existing individual National Pollutant Discharge Elimination System 
(NPDES) permit, which meets the requirements of an NOI. Based on the ROWD and 
subsequent information submitted by the Discharger, staff has determined that the NOI 
requirements have been fulfilled and the Facility is eligible for coverage under the 
Municipal General Order. This Facility’s discharge is assigned Municipal General Order 
enrollee number R5-2017-0085-021 and NPDES Permit CA0077712. Please reference 
your Municipal General Order enrollee number, R5-2017-0085-021, in your 
correspondence and submitted documents.
Discharges to surface water from the Facility are currently regulated by an individual 
NPDES permit, Order R5-2016-0038 (NPDES CA0077712) issued by the Central Valley 
Regional Water Quality Control Board (Central Valley Water Board) on 23 June 2016. 
The current individual NPDES permit expired on 31 July 2021 and was administratively 
extended by the Executive Officer on 8 July 2021. This NOA, authorizing coverage 
under the Municipal General Order, shall become effective on 1 July 2022, at which 
time the terms and conditions in Order R5-2016-0038 will cease to be effective except 
for enforcement purposes. To meet the provisions contained in division 7 of the Water 
Code (commencing with section 13000) and regulations adopted thereunder, and the 
provisions of the Clean Water Act and regulations and guidelines adopted thereunder, 
the Discharger shall comply with the requirements contained in the Municipal General 
Order and as specified in this NOA. This action in no way prevents the Central Valley 
Water Board from taking enforcement action for past violations of Order R5-2016-0038.



City of Auburn  22 June 2022
City of Auburn Wastewater Treatment Plant, Auburn R5-2017-0085-021

- 2 -

The enclosed Municipal General Order is not currently available online but can be 
requested by email or phone from the NPDES Permitting Contacts webpage 
(https://www.waterboards.ca.gov/centralvalley/water_issues/waste_to_surface_water/co
ntacts/). You are urged to familiarize yourself with the entire contents of the enclosed 
document.
The Monitoring and Reporting Program, Attachment E to the Municipal General Order, 
contains the general monitoring and reporting requirements. The Discharger specific 
monitoring and reporting requirements are included within this NOA as Appendix D. 
Only the monitoring and reporting requirements specifically listed in Appendix D of this 
NOA are applicable to this Facility. Additionally, please note the new requirement in 
Appendix D, Section X.B.6.c of this NOA to attach all final laboratory reports from all 
contracted commercial laboratories with your Self-Monitoring Reports (SMRs). 

The discharge of treated domestic wastewater shall be in accordance with the 
requirements contained in the Municipal General Order, as specified in this NOA.

Table 1. Facility Information
WDID 5A31NP00042
CIWQS Facility Place ID 206733
Discharger City of Auburn
Name of Facility City of Auburn Wastewater Treatment Plant
Facility Street Address 10441 Ophir Road
Facility City, State, Zip Code Auburn, CA, 95603
Facility County Placer
Facility Contact, Title and 
Phone

Greg Wiltfong, WWTP Superintendent, (530) 889-
0624

Authorized Person to Sign 
and Submit Reports

Mengil A. Deane

Mailing Address 1225 Lincoln Way, Room 3, Auburn, CA, 95603
Billing Address Same as above
Type of Facility Publicly Owned Treatment Works (POTW)
Major or Minor Facility Major
Threat to Water Quality 1
Complexity A
Pretreatment Program No
Recycling Requirements No
Facility Design Average Dry 
Weather Flow (ADWF)

1.67 Million Gallons Per Day (MGD)

Permitted ADWF 1.67 MGD

Watershed Auburn Hydrologic Sub-Area of the American River 
Hydrologic Unit

Receiving Water Auburn Ravine
Receiving Water Type Inland surface water
Discharge Point 001 Latitude 38° 53’ 13” N, Longitude 121° 06’ 21” W

https://www.waterboards.ca.gov/centralvalley/water_issues/waste_to_surface_water/contacts/


City of Auburn  22 June 2022
City of Auburn Wastewater Treatment Plant, Auburn R5-2017-0085-021

- 3 -

I. FACILITY INFORMATION
The Discharger provides sewerage service for the City of Auburn and serves a 
population of approximately 14,600. The design average dry weather flow capacity 
of the Facility is 1.67 million gallons per day (MGD). The current flows for the Facility 
are around 1.0 MGD. The Facility provides tertiary treatment with nitrification, partial 
denitrification, sand filtration, and UV disinfection. The Facility is contract operated 
by Jacobs Engineering.
Treatment System
· A plant headworks with mechanical screening and flow measurement;
· One lined aeration pond and four flow equalization ponds;
· A magnesium-hydroxide feed system to adjust the water’s alkalinity;
· An oxidation ditch providing biological treatment capable of nitrification and 

partial denitrification;
· Three circular secondary clarifiers;
· Chemical feed facilities and a flocculation basin;
· Seven deep-bed sand filters; and 
· Two UV disinfection channels prior to discharge to Auburn Ravine. 
Solids Collection and Disposal
· Sludge pump station (RSPS);
· Waste activated sludge (WAS);
· RAS is pumped from the RSPS back to the oxidation ditch; and
· Belt filter press for dewatering.
Waste sludge from the existing oxidation ditch and secondary clarifiers is sent to the 
return sludge pump station (RSPS). Sludge is either recycled within the system as 
return activated sludge (RAS) or wasted from the system as waste activated sludge 
(WAS). RAS is pumped from the RSPS back to the oxidation ditch. WAS is pumped 
to a belt filter press for dewatering. The dewatered sludge is disposed of at a landfill.
Facility Upgrades
In 2019, a fine mechanical screen with smaller openings was added downstream of 
the WWTP ponds. As part of that project, the Discharger constructed a magnesium 
hydroxide alkalinity feed system to replace the hydrated lime feed system. The 
magnesium hydroxide system includes a storage tank with secondary containment 
for spill mitigation and chemical metering pumps to drip the slurry into the 
headworks. Magnesium hydroxide provides more CaCO3 equivalent alkalinity on an 
equal weight basis when compared to lime and is considered nonhazardous and 
non-corrosive.
A new oxidation ditch and return activated sludge pump station were constructed 
and put online in 2019. The new oxidation ditch (Oxidation Ditch No. 2) uses the 
Modified Lutzak Ettinger (MLE) process to degrade organics while also removing 
ammonia and nitrate. Oxidation Ditch No. 2 is equipped with two 200-hp vertical 
aerators at opposing sides of the ditch with an additional 15-hp vertical shaft mixer 
for mixing. The ditch has a capacity of 1.93 MG with an attached 0.6 MG anoxic 
zone for denitrification. The new return sludge pump station consists of three 



City of Auburn  22 June 2022
City of Auburn Wastewater Treatment Plant, Auburn R5-2017-0085-021

- 4 -

submersible pumps in parallel with a design peak flow of 4.6 MGD.
Planned Upgrades
The Discharger has planned and designed a plant improvement project to replace 
aging equipment and improve reliability of the treatment system. The project 
consists primarily of the addition of a second waste sludge dewatering press. The 
Facility has one belt filter press (BFP) that is approaching its useful life. The BFP will 
be used as a backup to a new system. The new system will use a screw press which 
requires less energy for similar performance. This project is anticipated to be 
completed in August 2022.

II. RECEIVING WATER BENEFICAL USES
The Facility discharges from Discharge Point No. 001 to Auburn Ravine, a water of 
the United States and a tributary to East Side Canal, Natomas Cross Canal, and the 
Sacramento River within the Auburn Hydrologic Sub-Area of the American River 
Hydrologic Area watershed. According to the Water Quality Control Plan for the 
Sacramento River and San Joaquin River Basins (Basin Plan) the following 
beneficial uses apply to Auburn Ravine, a tributary to the Sacramento:

· Municipal and Domestic Supply (MUN);
· Agricultural Supply (AGR);
· Navigation (NAV);
· Water Contact Recreation (REC-1);
· Non-contact Water Recreation (REC-2);
· Warm Freshwater Habitat (WARM);
· Cold Freshwater Habitat (COLD);
· Wildlife Habitat (WILD);
· Migration of Aquatic Organisms (MIGR); and
· Spawning, Reproduction, and/or Early Development (SPWN)
According to the Basin Plan, groundwater underlying the Facility is designated with 
the following existing beneficial uses: 

· municipal and domestic supply (MUN); 
· agricultural supply, including irrigation and stock watering (AGR); 
· industrial service supply (IND); and
· industrial process supply (PRO)

III. RECEIVING WATER TOTAL MAXIMUM DAILY LOADS (TMDLS)
Auburn Ravine is not listed as impaired on the 303(d) list for diazinon and
chlorpyrifos. However, the Sacramento and Feather Rivers Diazinon and 
Chlorpyrifos Basin Plan Amendment is applicable to this discharge. Table 2, below, 
identifies the 303(d) listings and TMDLs. This permit includes water quality-based 
effluent limitations (WQBEL’s) that are consistent with the assumptions and 
considerations of the applicable WLA’s in each TMDL.



City of Auburn  22 June 2022
City of Auburn Wastewater Treatment Plant, Auburn R5-2017-0085-021

- 5 -

Table 2. 303 (d) Listings and TMDLs for Auburn Ravine
Pollutant Potential Sources TMDL Status

Diazinon Agriculture Adopted and fully 
approved as of August 
2017 (Resolution R5-

2014-0041)
Chlorpyrifos Agriculture Adopted and fully 

approved as of August 
2017 (Resolution R5-

2014-0041)

The 303(d) listings and TMDLs have been considered in the development of this 
NOA.

IV. DISCHARGE PROHIBITIONS
Discharge prohibitions are contained in section IV of the Municipal General Order. 
Only the discharge prohibitions listed below are applicable to this Facility.
A. The discharge of wastes, other than those described in section I.A and meeting 

the eligibility criteria in section I.B of the Municipal General Order, is prohibited 
unless the Discharger obtains coverage under another general or individual 
Order that regulates the discharge of such wastes. (see Municipal General Order 
section IV.A)

B. The by-pass or overflow of wastes to surface waters is prohibited, except as 
allowed by Federal Standard Provisions sections I.G. and I.H in Attachment D, 
Standard Provisions, of the Municipal General Order. (see Municipal General 
Order section IV.B) 

C. Neither the discharge nor its treatment shall create a nuisance as defined in 
section 13050 of the Water Code. (see Municipal General Order section IV. C)

D. Average Dry Weather Flow. Discharges exceeding an average dry weather flow 
of 1.67 MGD are prohibited. (see Municipal General Order section IV.D)